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SCRIVANIA DIAMOND

Spett. SINETICA INDUSTRIES S.R.L.
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31046 ODERZO (TV)
ITALY

I

TEST REPORT N° 74()64

List performed tests

1. Tables and desks - Dimensions - EN 527-1/00

2. General design requirements -EN 527-2/2002 -Clause 3
3. Strength under horizontal force EN 527-3/03 Clause 5.3
4. Strength under vertical force EN 527-3/03 Clause 5.2
5
6
7

- Fatigue under horizontal force EN 527-3/03 Clause 5.4
- Fatigue under vertical force EN 527-3/03 Clause 5.5
. Stability EN 527-3/03 Clause 5.1

8. Drop test EN 527-3/03 Clause 5.6
9. Deflection test of worktop UNI 8594/04
10. Tables and desks - Legs impact test UNI 9086/87
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7 @\T"S}‘l Chief Executive
= Dott. Apdrea Giavon

Sample name is declared by the com

pany who asked for the test. This report relates to the samples submitted for the test and no others. Additions,

deletions or alterations are not permitted. This test report must always be reproduced in its entirety
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r TEST REPORT
Spett. SINETICA INDUSTRIES S.R.L.
74064 / 1 VIA P. FABRIZIO, 20
31046 ODERZO (TV)

. ITALY
Date received: 10-11-06
Date of test: 30-11-06
Date of issue: 15-12-06
Sample name: SCRIVANIA DIAMOND

Tables and desks - Dirﬁensions - EN 527-1/00

Type of desk: rectangular desk (fixed height).

Worktop dimensions:

Dimension | Measured value (mm) ‘ Minimun value (mm)
7 Width 7 1600 7 1200
| Depth : I 800 éOD
Height of work surface:
Measured value Required value
715mh 720 £15mm

According to the measured values the desk complies with the requirements.
Leg room:

The minimum clear width shall be 600 mm.

It complies with the requirement.

The heights, measured from the floor, at different depths

from the front edge of the work surface:

Comply with the values required by the standard.

Executive
Dott. Ajdjea Giayon

Sample name is declared by the company who asked for fl e ~This Teport relates to the samples submitted for the test and no others. Additions,
deletions or alterations are not permitted. This test report must always be reproduced in its entirety.
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Spett. SINETICA INDUSTRIES S R.L.
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Date received: 10-11-06
Date of test: 30-11-06
Date of issue: 15-12-06 A
Sample name: SCRIVANIA DIAMOND "
™ ' I
General design requirements -EN 527-2/2002 -Clause 3 ]
Requirements Remarks ]

Intermediate supporting elements under the work top

are either be visible or be placed where the risk of injury Yes

to the user's legs or feet is minimised:

Edges and corners of the top surfaces are rounded with y

aradius of not less than 2 mm: E

All edges and corners are free from burrs and rounded or T

chamfered:

Movable and adjustable parts are designed to minimise No movable and

the risk of injuries and inadvertent operation or release: adjustable parts

Safety distance between accessible movable parts /

= 8 mm or =25 mm in any position during the movement:

Handles are designed so that they cannot trap fingers

during intended use: No bardies

The ends of feet and hollow components are closed Yes

| or capped:

Sample name is declared by the company who asked for the

Chief, Execu!ive

deletions or alterations are not permitted. This test report must aiways be reproduced in its entirety.
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TEST REPORT
Spett. SINETICA INDUSTRIES S.R.L.
74064 / 3 VIA P. FABRIZIO, 20
31046 ODERZO (TV)

; ITALY
Date received: 10-11-06
Date of test: 30-11-06
Date of issue: 15-12-06 =

Sample name: SCRIVANIADIAMOND

Strength under horizontal force EN 527-3/03 Clause 5.3

Overall dimensions: 1600 x 800 x 715 (height) mm

Test results:

: .
Orecion ol | "Force. | component | component | Mmber —
N N N
| longitudinal (Fa)| 450 / 450 10 No defects
longitudinal (Fb)| 450 / 450 10 No defects
transverse (Fc) 450 150 : 300 10— No defects -
transverse (Fd) 450 150 300 10 No defects

\

\ £ N\
N

oy v A :.'- V4
Sample name is declared by the company who asked'f ~ﬂ1§Te'$j?'Tma'fceﬁon relates to the samples submitted for the test arld no others. Additions,
deletions or alterations are not permitted. This test report must:always be reproduced in its entirety.
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‘ TEST REPORT
Spett. SINETICA INDUSTRIES S.R.L.
74064 / 4 VIA P. FABRIZIO, 20
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; ITALY
Date received: 10-11-06
Date of test: 30-11-06
Date of issue: 15-12-06 i
Sample name: SCRIVANIA DIAMOND

Strength under vertical force EN 527-3/03 Clause 5.2

Overall dimensions: 1600 x 800 x 715 (height) mm

Test results:

I F
‘ Numbers of cycles O;ﬁe Remarks
L 10 1000 No defects

Number of force application points: 4

Execu@ive

of Pepartyjent ea Gigvon

Sample name is declared by the company who asked for the test. : port relates to the samples submitted for the test afd no others. Additions,
deletions or alterations are not permitted. This test report must always be reproduced in its entirety.
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TEST REPORT
Spett. SINETICA INDUSTRIES SR.L.
74064 /5 VIA P. FABRIZIO, 20
31046 ODERZO (TV)

_ ITALY
Date received: 10-11-06
Date of test: 30-11-06
Date of issue: 15-12-06J o
Sample name: SCRIVANIA DIAMOND

Fatigue under horizontal force EN 527-3/03 Clause 5.4

Overall dimensions: 1600 x 800 x 715 (height) mm

Test results:

| [
Direction of Hofrcl);_;ggtal Number LO?C? " ( R rk
the force of cycles P RIS
N kg
|
' longitudinal (Fa) 300 5000 / No defects
longitudinal (Fb) 300 5000 / No defects
transverse (Fc) 300 5000 30 No defects
transverse (Fd) 300 5000 30 No defects

Note: the top was loaded to prevent the overturn of the desk.

> \

Sample name is declared by the company who asked for the 1e§f~1hi§fi'§ﬁdl¥élates to the samples submitted for the test and no others. Additions,

deletions or alterations are not permitted. This test report must always be reproduced in its entirety.
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TEST REPORT
Spett. SINETICA INDUSTRIES SR.L.
74064 / 6 VIA P. FABRIZIO, 20
31046 ODERZO (TV)
ITALY
Date received: 10-11-06
Date of test: 04-12-06
Date of issue: 15-12—06J T
Sample name: SCRIVANIA DIAMOND

Fatigue under vertical force EN 527-3/03 Clause 5.5

Overall dimensions:

Force application point:

Test results:

1600 x 800 x 715 (height) mm

middle of the front edge

fo)rrtclzceal Number of Remark

‘ cycles .
N

400 10000 No defects

Sample name is declared by the company who asked for the tesf.‘ﬂét&pdﬂ’ relates to the samples submitted for the test add no others. Additions,
deletions or alterations are not permitted. This test report must always be reproduced in its entirety.
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Spett. SINETICA INDUSTRIES SR.L.
74064 /7 VIA P. FABRIZIO, 20
31046 ODERZO (TV)
) ITALY
Date received: 10-11-06
Date of test: 05-12-06 :
Date of issue: 15-12-06 s 2
Sample name: SCRIVANIA DIAMOND
Stability EN 527-3/03 Clause 5.1
=

Overall dimensions: 1600 x 800 x 715 (height) mm

Test results:

Stability under vertical load Clause 5.1.2.1

Vemci} force Force application point Remarks
750 50 mm from the font edge No tip
. ) | Y - \& Chief, Executive
yad of D nt [S) > o “.’7\\ Dott. [
&\ AL NATISONE /)
2 upy 8/

-/
B ‘j

Sample name is declared by the company who asked for the !é&j’-\h‘rs; &
deletions or alterations are not permitted. This test report must always-bereprotiuced in its entirety.
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TEST REPORT
Spett. SINETICA INDUSTRIES S.R.L.
74064 / 8 VIA P. FABRIZIO, 20
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. ITALY
Date received: 10-11-06
Date of test: 07-12-06
Date of issue: 15-12-06 | SESS
Sample name: SCRIVANIA DIAMOND

L |
i Drop test EN 527-3/03 Clause 5.6

F — -

Overall dimensions: 1600 x 800 x 715 (height) mm

Test results:

Force needed to V Drop :
5 : Number of Side
lift the table height drops lifted Remarks
N | mm
160 | 100 5 right No defects ]
160 ] 100 5 eft | No defects

Chief Executive
Dott. Andgea Giavon
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Sample name is declared by the company who asked for the 1}Sl\?'hi§rfépﬁﬁ relates to the samples submitted for the test and no others. Additions,
deletions or alterations are not permitted. This test report must always be reproduced in its entirety,
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TEST REPORT
Spett. SINETICA INDUSTRIES SR.L.
74064 /9 VIA P. FABRIZIO, 20
31046 ODERZO (TV)
) ITALY
Date received: 10-11-06
Date of test: 11-12-06
LDate of issue: 15-12-06 =%
Sample name: SCRIVANIA DIAMOND
Deflection test of worktop UNI 8594/04 ]
P - ; . |
| Worktop dimensions || 1600 x 800 x 18 mm |
| Distance between supports (span) 1500 mm ’
| Maximum under load deflection allowed 7.5mm 5%o of span 7

Test results:

Laad Load Load application| Under load
K on the worktop time deflection
g/dm2
kg h mm
L 15 192 24 2.4

Note: load for general use according to annex A of UNI 8594/04.

L
\7.\-. > .\‘- Ch f EX -
d of a nt A\ iefyExecutive
| ¥ DA\ = 1 Dott. Anfirea Giavon
J =
|
(up) AS/
Sample name is declared by the company who asked for the tes «Tﬁfi{fﬁf}""ﬁ relatés to the samples submitted for the test and no others. Additions,

deletions or alterations are not permitted. This test report must always'be réproduced in its entirety.
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TEST REPORT
74064 /10

Spett. SINETICA INDUSTRIES S.R.L.
VIA P. FABRIZIO, 20
31046 ODERZO (TV)

‘ ITALY
Date received: 10-11-06
Date of test: 12-12-06

’ Date of issue: 15-12-06 - e
Sample name: SCRIVANIA DIAMOND

B — 1
Tables and desks - Legs impact test UNT 9086/87 7‘

General test conditions: UNI 8581/05
\_Overali dimensions: » 1600 x 800 x 715 mm ]
Test results:
r | | ' -

Test N_umber Energy - ———

level of impacts J

" 5 ’ 15 No defects
’ 5 5 | 25 No defects J
‘Test level reached 5 ]
f Pep ent )

\ 7o
. (UD)

Sample name is declared by the company who asked for the te‘sLJ"hEs report m,tafes to the samples submitted for the test and no others. Additions,
deletions or alterations are not permitted. This test report must always be-reproduced in its entirety.
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